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GUIDELINES FOR MEDICAL/HEALTH CARE

Health care professionals provide medical/health care to persons who have been sexually assaulted in conjunction with the collection of the Sexual Assault Evidence Kit (SAEK).

The SAEK is for the documentation of injuries and the collection of forensic evidence from the patient of a sexual assault only.

All information related to medical/health care should be documented on the hospital record and these records should not be included as part of the kit.  Informed consent from the patient is required in order to release these records to the police.
Elements of medical/health care include:

1. Emotional Support
This includes crisis intervention, the assessment of emotional state, current and required support systems and the assessment of safety including safe discharge planning.  If necessary, assist with finding shelter, and arrange follow-up support.  In children, support for the non-offending caregiver is critical. 

2. Relevant Medical History

Document any relevant medical conditions that may be exacerbated by the sexual assault or affect the medical treatment offered (i.e. chronic health conditions, current medications).  
For pediatric patients ensure that the medical history does not include a formal forensic interview of the child by the medical practitioner.  The details of the allegations should be obtained from the caregiver separately, CAS or police if possible.  

3. Assessment of Non-Genital and Genital Injuries

This includes the examination of the entire body in a sensitive and respectful manner.  Part of the examination may have to be omitted or deferred unless medically indicated.  Serious physical injuries need to be treated with the appropriate urgency (e.g. head injuries, altered level of consciousness, continuous vaginal bleeding or signs of intra-abdominal injury).  Urgent medical needs always take priority over forensic evidence collection.

· In children, photo documentation of examination findings is strongly encouraged. 

· Tetanus prophylaxis should be offered as indicated.

· Recommend visit within 48 hours to provide medical/health follow-up care, and to document late-developing bruises.

4. Prophylaxis for the prevention of pregnancy

· This can be provided up to 120 hours (five days) post-assault for all  females of reproductive age (includes prepubescent girls of Tanner staging 3) and post-menopausal women (one year without a period)
· The copper intra-uterine device (IUD) can be inserted into the uterus up to 7 days post sexual assault in females who are greater than 80 kg
· Exemptions include:  tubal ligation, any highly effective hormonal method of birth control taken without interruption (patch, ring, BCP), and pregnancy. 
Recommended prophylaxis:

First choice for females less than 80 kg: Plan B (1.5mg levonorgestrel) 2 x 0.75 mg tablets by mouth as soon as possible x 1 dose
First choice for females greater than 80 kg: copper IUD. It is preferable to also give the Plan B (1.5mg levonorgestrel) 2 x 0.75 mg tablets by mouth as soon as possible x 1 dose
If IUD is contraindicated in client or client declines IUD insertion as option then second choice: Plan B (1.5mg levonorgestrel) 2 x 0.75 mg tablets by mouth as soon as possible x 1 dose
5.  Prophylaxis for sexually transmitted infections

See the Canadian Public Health Agency website: 
www.phac-aspc.gc.ca/std-mts/sti-its/guide-lignesdir-eng.php
· Baseline testing in adults/adolescents should be considered and discussed as an option.
· Testing for Gonorrhea and Chlamydia will generally indicate pre-existing infection.
· Baseline testing in prepubertal children is not recommended.
· Swab any areas of penetration or attempted penetration (vagina, anus, penis, mouth-GC only)

Gonorrhea and Chlamydia

i) Adults

Gonorrhea:  Ceftriaxone 250 mg intramuscularly (IM) with 0.9 mL of 1% lidocaine.  If client declines injection, then Cefixime 800 mg orally once. If cephalosporin allergy or immediate or anaphylactic penicillin allergy, then Azithromycin 2 g orally once.
Chlamydia:  Azithromycin 1 g orally once, if allergy to macrolides (e.g. azithromycin)
Doxycycline 100 mg orally BID for 7 days.  If allergy to macrolides and pregnant/breastfeeding, then amoxicillin 500 mg orally TID for 7 days
ii) Adolescents
Gonorrhea:  Cefixime 800 mg orally

Chlamydia:  Azithromycin 1g orally once OR Doxycycline 100 mg orally BID for 7 days.  Consult with physician or pharmacist if contraindication or allergy to macrolides and pregnant/breastfeeding
iii) Children

Presumptive treatment of sexually transmitted infections in prepubertal children is generally discouraged.  If STI transmission is of concern the child should be brought back to a clinic for STI testing. 

Hepatitis B

For oral-genital or genital-anal contact:

· Draw blood for Hepatitis serology - HBSAg and SAb 
· HBIG 0.06 mL/kg IM up to 2 weeks (best efficacy within 48 hours) post-assault PLUS 1st dose of vaccine (Energix or Recombivax)

· Second and third dose of vaccine given at one and six months if serology negative (Note:  if patient knows that they have been vaccinated and the serology is negative, a booster vaccination can be given)
HIV

It is recommended that ALL patients be counselled about the possible risk of exposure to HIV from the assault. The option of taking HIV Post Exposure Prophylaxis (HIV PEP) should be discussed and offered.  For clients at risk of HIV exposure who choose to accept HIV PEP, the current recommendation for adults and adolescents >50kg is: 
Truvada 1 tablet once a day x 28 days

Kaletra 2 tablets every 12 hours x 28 days
For clients pregnant/breastfeeding at risk of HIV exposure who choose to accept HIV PEP, the current recommendation for adults and adolescents >50kg is:
Combivir 1 tablet every 12 hours x 28 days

Kaletra 2 tablets every 12 hours x 28 days
When considering HIV PEP for prepubertal children (<50kg) consultation with a child abuse clinician, pharmacist or HIV expert should be obtained. 
HIV PEP guidelines and information can be accessed and downloaded from the Sexual Assault/Domestic Violence Treatment Centre’s website: http://www.sadvtreatmentcentres.net.
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